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Activity: Concrete

Concrete Cubes Compressive Strength-ECP 203 - 2007 Part 7 - 2

e (KR TREERRE e~

Station :

Casting Date: 02/08/2023
Testing date: 09/09/2023 Age : 7 Days
Testing date: 30/09/2023 Age : 28 Days Target Strength : 400 Kg/cm2
Test Results & Calculation :
o.| Tastoste | Ase | weantiam | B | jas %ﬁ e
1 | 09/09/2023 | 7 8022 2.377 844 382
2 | 09/09/2023 7 7895 2.339 799 362 366
3 || 09/09/2023 T 8071 2.391 781 354
No.| TestDate Age | Weight (am) E;—_'::u% Load (KN} gﬁ%%& %
1 || 30/09/2023 28 8161 2.418 9920 448
2 § 30/09/2023 28 8210 2.433 1011 458 452
3 | 30/09/2023 28 8116 2.405 991 449
Remarks:-

Contractor Material ENG.
MAME:
SIGMNATURE:

CONSULTANT MATERIAL ENG
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Concrete Cubes Compressive Strength-ECP 203 - 2007 Part 7 - 2

VAT - VAT TS

Activity: Concrete CF Gs)s Station :
Casting Date: 03/09/2023
Testing date: 10/09/2023 Age : 7 Days
Testing date: 01/10/2023 Age : 28 Days Target Strength : 400 Kgfcm2
Test Results & Calculation :
. Comperssive
No.| TestDate Age | Weiaht (gm} D%s'}y- Load (KN) | Strength Am%%;"
M {Kgfchl M
1 || 10/09/2023 7 8045 2.384 810 412
2 | 10/09/2023 7 7958 2,358 808 366 387
3 | 10/09/2023 7 7986 2.366 844 382
. Comperssive
No.| TestDate | Age | Weight (am) %‘y— Load (KN) | Strength M"ﬁf‘?—;—
= (Kafem®) {Rafom’)
1 || 01/10/2023 28 8124 2.407 1187 538
2 | 01/10/2023 28 8065 2.390 900 408 451
3 | 01/10/2023 28 8097 2.399 800 408

Remarks:-

Contractor Material ENG.

NAME:
SIGNATURE:

CONSULTANT MATERIAL ENG
NARME:
SIGNATURE: ,
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| Concrete Cubes Compressive Strength-ECP 203 - 2007 Part 7 - 2

Activity: Concrete sasld Yarealails Station :

Casting Date: 03/09/2023
Testing date: 10/09/2023 Age : 7 Days
Testing date: 01/10/2023 Age : 28 Days Target Strength : 450 Kgfem2
Test Results & Calculation :
, Comperssive
No.| TestDate Ade | Weight (am) E_f’ﬁ%" Load (KN). | Strenath Aiﬂ‘?gﬁ;ﬂ
(Tim ) [Kalem®) {Raftnr)
1 || 10/09/2023 7 8145 2413 977 443
2 | 10/09/2023 7 8097 2.329 1008 457 437
3 | 10/09/2023 7 8108 2.401 911 413
: Comperssive
3 Density Averaqe
No. Test Date Ade | Weight (am) 2 Load {(KN) Strength 2
(T/m7) L!ﬁ_gicmz) {KafCm~)
1 | 01/10/2023 28 8037 2.381 1040 458
2 | 01/10/2023 28 8115 2.404 1045 473 471
3 || 01/10/2023 28 8023 2.377 1085 482

Remarks:-

Contractor Material ENG.
NAME:
SIGNATURE:

CONSULTANT MATERIAL ENG

NAME:
SIGNATURE:
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Concrete Cubes Compressive Strength-ECP 203 - 2007 Part 7 - 2 ”

e B e
CF Lg_uu“q“ Station :

Activity: Concrete

Casting Date: 04/09/2023
Testing date: 11109/2023 Age : 7 Days
Testing date: 02/10/2023 Age ; 28 Days Target Strength : 400 Kgicm2

Test Resulis & Calculation :

- Comperssive
No.| TestDate Age | Weight (gm) | 222 | ) oad k) | Stremath | AYerode_
Tim (Kg fem?) {KgiCm®)
1 || 11/09/2023 7 7948 2.355 789 357
2 || 117/09/2023 7 7968 2.361 812 368 373
3 || 11/09/2023 7 8005 2.372 870 394
- Comperssive
No.| TestDate | Ame | Weightgm) | 22 |\ oaq(kn) | Strengtn | S¥eRde—
Tim = (Ka/Cm?)
1 || 02/10/2023 28 8047 2.384 1307 592
2 || 02/10/2023 28 8017 2.375 1128 511 521
3 || 02M10/2023 28 8022 2.377 1016 460
Remarks:-
Contractor Material ENG. CONSULTANT MATERIAL ENG
NAME: MAME:
SIGNATURE: .

SIGNATURE:
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Concrete Cubes Compressive Strength-ECP 203 - 2007 Part 7 -2

Activity: Concrete Jails, Station :
Casting Date: 05/09/2023
Testing date: 12/09/2023 Age : 7 Days
Testing date: 03/10/2023 Age : 28 Days Target Strength : 450 Kg/cm2
Test Results & Calculation :
i Comperssive
No.| TestDate Age | Weight (gm) QQ_#SL:L Load (KN} strength 'Afjig'g'{“
(Tim7) (Kofem?) {KafCm'}
1 || 12/09/2023 7 8095 2.399 891 404
2 || 12/059/2023 7 8107 2.402 1021 463 431
3 | 12/09/2023 7 8122 2.407 941 426
; Comperssive
. Density Average
No. Test Date Age | Weight {gm) 3 Load (KN} Strength 5
(Tim7) (Kafcm?) (Kg/Cm®)
1 || 03/110/2023 28 8065 2.380 1187 542
2 || 03/10/2023 28 8101 2.400 1010 458 501
3 || 03/10/2023 28 8054 2.386 112 504
Remarks:-

Contractor Material ENG.

NANE:
SIGNATURE:

It MATERIAL ENG
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r Concrete Cubes Compressive Strength-ECP 203 - 2007 Part 7 -2 °
o A=W .
Activity: Concrete CF gl Station :
Casting Date: 05/09/2023
Testing date: 12/09/2023 Age : 7 Days
Tesiing date: 03M10/2023 Age : 28 Days Target Strength : 400 Kglcm2
Test Results & Calculation ;
. Comgerssive
. Density Averadge
No. Test Date Age Weight [gm) Tim?® Load {KN) Strenqtz! KalCm?
(Um’) [Kalem®) {KgfCm’)
1 || 12/09/2023 7 8004 2.372 819 371
2 || 12/09/2023 7 7954 2.357 894 405 396
3 || 12/09/2023 7 8009 2.373 911 413
. Comperssive
Mo.!| TestDate Age | Weight (gm) D_G:;‘SI_:Y“ Load {KN) Strenath A’"&g}a’égg'g_
1 |1 03/10/2023 28 8052 2.336 963 436
2 || 03/10/2023 28 8091 2.397 81 444 447
3 | 03/10/2023 28 8037 2.381 1014 459
Remarks:-

Contractor Material ENG,

NAME:

SIGNATURE:

i MATERIAL ENG
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Concrete Cubes Compressive Strength-ECP 203 - 2007 Part 7 - 2

Activity: Concrete CF auis Station :
Casting Date: 06/09/2023
Testing date: 13/09/2023 Age : 7 Days
Testing date: 04/10/2023 Age : 28 Days Target Strength : 400 Kgloem2
Test Results & Calculation :
No.| TestDate Age | Weight (gm) %—:f;‘" Load (KN) %%E}?i A—&%ﬁj
1 || 13/09/2023 7 7894 2.339 780 353
2 | 13/09/2023 7 7905 2.342 890 403 a17
3 | 13/09/2023 7 7924 2.348 1090 494
No.| TestDate Age | Weight (am) % Load (KN) ﬁ m‘%
1 || 04M10/2023 | 28 7896 2.340 1002 454
2 | 04/10/2023 | 28 8025 2.378 1015 480 463
3 | 04/10/2023 | 28 7968 2.361 1047 474
Remarks:-
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| Concrete Cubes Compressive Strength-ECP 203 - 2007 Part 7 - 2

Activity: Concrete CF (a)s Station :
Casting Date: 10/09/2023
Testing date: 17/09/2023 Age : 7 Days
Testing date; 08/10/2023 Age : 28 Days Target Strength : 400 Kg/em?2
Test Results & Calculation :
. Comperssive
No.| TestDate Age | Weiaht (gm) D%’s'ﬁ"- Load (KN) | Strength ﬁﬁa—'cg-@;-
(Tim7} (Kafcm®) (KgiCm™
1 || 17/09/2023 7 8015 2.375 849 385
2 || 17/02/2023 7 a0 2.373 940 426 386
3 | 17/09/2023 7 8031 2.380 769 348
: Comperssive
] Density Average
No. Test Date Age Weight (gm) 3 Load {KN) Strength z
(T/m7) (Kalem®) {KelCm'}
1 | 08/10/2023 28 BO57 2,387 1110 503
2 || 08/10/2023 28 8092 2.398 1030 467 474
3 || 08/10/2023 28 8061 2.388 999 453

Remarks:-

Contractor Material ENG.
NAME:
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Concrete Cubes Compressive Strength-ECP 203 - 2007 Part 7 - 2

Activity: Concrete hils 2ol Station :
Casting Date: 10/08/2023
Testing date: 17/08/2023 Age : T Days
Testing date: 08/10/2023 Age : 28 Days Target Strength : 450 Kog/cin2
Test Results & Calculation :
, Comperssive
No.| TestDate Age | Welght (gm) %‘L Load (KN) | Strength ']%ff'ﬂ"a?
o {Kalem® {KafCrv)
1 || 17/09/2023 7 8101 2.400 1111 503
2 | 17M08/2023 7 3069 2.391 997 452 463
3 | 17/09/2023 7 8091 2.397 957 434
i Comperssive
. Density Average
No. Test Date Age | Weight {am) Load (KN) Strength P’
{Tim®) Kalom? (Kag/Cm?)
1 || 08/10/2023 28 8114 2.404 1238 561
2 | 08/M10/2023 28 8119 2.406 1126 810 518
3 | 08/M10/2023 28 8094 2.398 1066 483

Remarks:-

Contractor Material ENG.

NAME:
SIGNATURE:
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Concrete Cubes Compressive Strength-ECP 203 - 2007 Part 7 - 2
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Activity: Concrete CF ajs % Station :
Casting Date: 23/09/2023
Testing date: 30/09/2023 Age : 7 Days
Testing date: 21/10/2023 Age : 28 Days Target Strength : 400 Kglem2
Test Results & Calculation :
. Comperssive
No.| Testbate | Ace |weiahtiam | 222 | \cadikn) | Strenath | AXREE—
(Tim’) 2 {Ka/Cm'}
e
1 [ 30/09/2023 T 7984 2.366 855 a7
2 || 30/09/2023 7 8001 2.371 894 405 399
3 || 30/09/2023 7 8008 2.373 891 404
. Comperssive,
Wo.| TestDate Age | Weight (gm) DenAsr: oad (KN Strenath :(Hl s
{Tm7) HEE:EM:; {Kg/Cm')
1 || 21/10/2023 28 8061 2.388 1009 457
2 | 21/10/2023 28 8031 2,380 997 452 451
3 | 21/10/2023 28 8012 2.374 o979 443

Remarks:-

Contractor Material ENG.
NAME:
SIGNATURE:

MATERIAL ENG




EMPLOYER :

b ) jgaa M by ppeaial) jpaa G gt Bkl dasagi f g st

Akl y pLADU daladl Ll 45 5 A

r Concrete Cubes Compressive Strength-ECP 203 - 2007 Part 7 - 2

PN S e e
Activity: Concrete CF sl Station :

Casting Date: 24/09/2023

Testing date: 01/10/2023 Age : 7 Days
Testing dato: 22110/2023 Age : 28 Days Target Strength : 400 Kglom2

Test Results & Calculation :
:=_=

. Comperssive
No.| TestDate Age | Weight (gm Density, Load (KN) | Strenath mg,—
1 | 01/10/2023 7 8024 2.377 896 406
2 | 01/10/2023 7 7892 2.338 901 408 398
3 | 01/10/2023 7 7985 2.366 841 381
. Comperssive
No.| TestDate Age | welght(gm) | B2EEEL | | oad(kn) | Strenath | AverRee—
(Tim7) 2 {KgiCm')
{Kalem')
1 | 22/10/2023 28 8085 2.396 1001 453
2 | 22/10/2023 | 28 8101 2.400 899 407 437
3 | 22/10/2023 | 28 8107 2.402 997 452

Remarks:-

Contractor Material ENG.
MAME:
SIGNATURE:
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Concrete Cubes Compressive Strength-ECP 203 - 2007 Part 7 - 2

Activity: Concrete Lila Station :

Casting Date: 24/09/2023
Testing date: 01/10/2023 Age : 7 Days
Testing date: 22M10/2023 Age : 28 Days Target Strength : 450 Kg/ocm2

Test Resulis & Calculation :

: Lomperssive
No. Test Date Age Weight {gm) Df.fr_HISlat_\'_ Load (KN) Strength, %\?ﬁf@'{'
1 || 01/10/2023 7 7958 2.358 10090 453
2 | 01/10/2023 7 8068 2.391 880 403 421
3 || 01/10/2023 7 8091 2,397 901 408
i Lomperssive
No. Test Date Age Weight (gm) I}t-!r_nis;t_y_ Load (KN) Strength A_‘fila;cg.e?_
m (Kalem®) {Ka/Cm’)
1 || 22/10/2023 28 8064 2.389 1014 459
2 || 2211012023 28 8102 2.401 1109 502 486
3 | 22/10/2023 28 2064 2.389 1098 487
Remarks:-
Contractor Material ENG. CONSULTANT MATERIAL ENG

NAME:
SIGNATURE: s
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I Concrete Cubes Compressive Strength-ECP 203 - 2007 Part 7 - 2

Activity: Concrete Aol ally Station :
Casting Date: 24/05/2023
Testing date: 01/10/2023 Age : 7 Days
Testing date: 22{10/2023 Age : 28 Days Target Strength : 450 Kg/cm2
Test Results & Calculation :
. Comperssive
No.| TestDate Age | Weight {am) %"— Load (KN) | Strenath. %—e:"f%-
(Tim7) (Kalem®) {Kg/Cm7}
1) 041/10/2023 7 8028 2.379 988 446
2 || 01/10/2023 7 8102 2.401 912 413 418
3 || 01/10/2023 7 8093 2.398 874 396
s Compergsive
D t A
No.| TestDate Age | Weight (gm) ﬁ"— Load (KN) | Strength 'ﬁiﬁ?
[Tim7) {Kafcm?) {Kg/Cm')
1 || 22/10/2023 28 8069 2.291 1101 499
2 || 22102023 28 8107 2.402 1015 460 482
3 || 2210/2023 28 8105 2.401 1077 488
Remarks:-
MM

Contractor Material ENG.
NAME:
SIGNATURE:

CONSULTANT.MATERIAL ENG
NAME:
SIG? URE:
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Concrete Cubes Compressive Strength-ECP 203 - 2007 Part 7 - 2
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Activity: Concrete CF asjld Station :

Casting Date: 25/09/2023

Testing date: 02/10/2023 Age : 7 Days

Testing date: 23/M10/2023 Age : 28 Days Target Strength : 400 Kglcm2

Test Results & Calculation .

No.| TestDate | Age [Weiaht(am}| ~7 5" | Lead(®N) | Strenath | T o o
{Kalem )

1 | 02/10/2023 | 7 7981 2,365 915 414

2 | 0211012023 | 7 7958 2.358 799 362 391

3 | 02110/2023 | 7 7962 2.359 876 397

No.| TestDate Ase | weightigmy [ EEBSIE | ) oadqkn) | Strenath 5
(Tim} 2 (Kg/Cm")
(Kafem )
1 || 23/10/2023 28 7954 2.357 899 407
2 || 23/10/2023 28 7968 2.361 9591 449 437
3 | 23/10/2023 28 7959 2.358 1002 454

Remarks:-

Contractor Material ENG.
NAME:
SIGNATURE:
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Concrete Cubes Compressive Strength-ECP 203 - 2007 Part 7 - 2

W=-a -\ .
Activity: Concrete CF dsj\e Station :
Casting Date: 26/09/2023
Testing date: 03/10/2023 Age : 7 Days
Testing date: 24/10/2023 Age : 28 Days Target Strength : 400 Kglem2
Test Results & Calculation :
. Comperssive
No.| TestDate Age | weightgm) | B2 |\ oadqny | Strenath | Averade—
1 |l 03/10/2023 7 8009 2.373 785 356
2 | 03M0/2023 7 8034 2.380 928 419 386
3 || 03/M10/2023 7 8001 2.371 844 382
; Comperssive
. Density Average
No. Test Date Age Weight {gm) = Load (KN} %ﬁ%‘— Ka/Cm?
1 || 24/10/2023 28 8091 2.397 907 411
2 || 24/10/2023 28 8035 2.381 1003 454 434
3 || 24/10/2023 28 8054 2.386 966 438
Remarks:-

Contractor Material ENG.

NARME:

SIGNATURE:

CONSULTANTMATERIAL ENG
NAME: ==
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Concrete Cubes Compressive Strength-ECP 203 - 2007 Part 7 - 2

Activity: Concrete CF 17-20-22-24-26-28 Gs)\& Station :

Casting Date: 27/09/2023

Testing date: 04/10/2023 Age : 7 Days

Testing date: 25/10/2023 Age : 28 Days Target Strength : 400 Kg/cm?2

Test Results & Calculation :

No.| TestDate Age | Weight (am) % Load (KN) %ﬁ%ﬁ %
1 || 04/10/2023 7 7984 2,366 877 443
2 | 04/10/2023 7 7968 2.361 500 362 387
3 | 04/10/2023 7 7928 2.349 855 387

No.| TestDate Age | Weight (qm) | 222 |y oad k) % Averade

{Tim-) (Kalem®) (KafCm )

1 || 25(10/2023 28 7894 2.339 887 447
2 | 25M0/2023 28 7905 2.342 291 449 446
3 | 25/10/2023 28 7967 2.361 976 442

Remarks:-

CONSULTANT MATERIAL ENG
NAME: "
SIGNAT )

Contractor Material ENG.
NAME:
SIGNATURE:
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Concrete Cubes Compressive Strengih-ECP 203 - 2007 Pari 7 - 2

Activity: Concrete doalh g (il g Station :

Casting Date: 27/09/2023
Testing date: 04/10/2023 Age : 7 Days
Testing date: 25/10/2023 Age : 28 Days Target Strength : 450 Kgfem?2

Test Resulis & Calculation :

. Comperssive
No.| TestDate Age | Weight (gm) DeT';S%y- Load (KN) | Strength Ayﬁ@%—
{Tim7) (Kalem?) (KaiCm™)
1 1| 04/10/2023 7 8105 2.401 980 443
2 | 04/10/2023 7 8039 2.382 878 443 434
3 | 04/10/2023 7 8110 2.403 308 411
: Comperssive
Mo.| TestDate Age | Weight (gm}) %"}L Load (KN} Strendth A_‘f‘%g‘{'
(T/m7) (Kalom®] {Ka/Cm’)
1 | 25M0/2023 28 8065 2.390 1002 454
2 | 25/10/2023 28 8117 2.405 1102 499 479
3 | 25/10/2023 28 8111 2.403 1068 483
Remarks:-
Contractor Material ENG. CONSULTANT MTERIAL ENG
NAME: e
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Concrete Cubes Compressive Strength-ECP 203 - 2007 Part 7 - 2

Activity: Concrete

CF18-21-23-30-32 §s)=

Station :

Casting Date: 28/09/2023
Testing date: 05/10/2023 Age : 7 Days
Testing date: 26/10/2023 Age : 28 Days Target Strength : 400 Kg/em2
Test Resuits & Calculation :
; Comperssive
. Density Average
No. Test Date Age Weight {am) 3 Load (KN} Strength 2
(Tim”} Kafom? (Kg/Cm*®)
1 || 05/10/2023 7 5001 2.371 799 362
2 || 05/10/2023 7 8009 2.373 391 404 384
3 | 06/10/2023 7 7989 2.367 852 386
; Comperssive
No. Test Date Age Weight {gm) -'}%’- Load (KN} Strength A‘:{ﬂ-‘ig%—
m (Kalem?) [Kg/Cm”)
1 || 26/10/2023 28 8068 2.391 932 445
2 | 26/10/2023 28 8094 2.3¢8 997 452 452
3 || 26/10/2023 28 2054 2.386 1014 459
Remarks:-

Contractor Material ENG.
NAME:
SIGNATURE:
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| Concrete Cubes Compressive Strength-ECP 203 - 2007 Part 7 - 2

Activity: Concrete Aala Station :
Casting Date: 28/02/2023
Testing date: 05/10/2023 Age : 7 Days

Testing date: 26/10/2023 Age : 28 Days Target Strength : 450 Kgfcm2

Test Results & Calculation :

. Comperssive
No. Test Date Age Weight {gm)} %\L Load {(KN) Strenath %ggz_
m (Kalem?) (Rafom?)
1 || 05/10/2023 7 8010 2.373 985 433
2 || 05/10/2023 7 8002 2.371 10140 458 436
3 | 05/10/2023 7 8025 2.378 922 418
; Comperssive
Mo.| TestDate Age. | Weight {am) %"‘ Lozd (ki) | Strenath ﬁi_e_rffn%m
{Kalecm?) (Ka/Cm')
1 | 26/10/2023 28 8107 2.402 1024 464
Zz || 26M10/2023 28 8068 2.391 1021 463 471
3 || 26/10/2023 28 8074 2.392 1074 487
Remarks:-
Contractor Material ENG. CONSULTANT TERIAL ENG
NAME: NAME: &

SIGNATURE: SIGNATURE
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Concrete Cubes Compressive Strength-ECP 203 - 2007 Part 7 - 2

Activity: Concrete

CF47-50-54-57-60-63-66-69 4>

Station :

Casting Date: 30/09/2023
Testing date: 0771012023 Age : 7 Days
Testing date: 28/10/2023 Age : 28 Days Target Strength : 400 Kg/cm2
Test Results & Calculation :
; Comperssive
. Density Average
No.| TestDate Age | Weight (gm) s Load (KN) Strength s
(T/m™} K lem? (KalCm®)
1 || 07/10/2023 7 8064 2.389 911 413
2 || 07/10/2023 7 8017 2.375 868 392 389
3 || 07/10/2023 7 8022 2.377 798 361
: Comperssive
No.| TestDate Age | Weight (gm) DET';S'—:"- Load (KN) | Strenath *’%aiggr
{Tim'} (Kalem?) {Ka/Cm')
1 || 28/10/2023 28 79867 2.367 1008 457
2 || 28/10/2023 28 8057 2.387 1008 457 455
3 | 28/10/2023 28 8094 2.398 983 452

Remarks:-

Contractor Material ENG.

NAME:
SIGNATURE:




CONTRACTOR :

Aita g1 yall ) gaes (Y 4 geaiall g (o (g A (G Bl A g5 g piia

g 20

by SIS Aabel) Bl As b Bdk

Al KT

EMPLOYER :

BEER,

| BARELTY

Concrete Cubes Compressive Strength-ECP 203 - 2007 Part7 - 2

Activity: Concrete

CF-19-29-33-36-30-42-46-48-52 (434

Station :

Casting Date: 01/10/2023
Testing date: 08/10/2023 Age : 7 Days
Testing date: 29/10/2023 Age : 2B Days Target Strength : 400 Kglem2
Test Resulis & Calculation :
. Comperssive
A Density Average
No. Test Dat A Weight Load (KN Strength
o est Date qe eight (gm) —— oad (KN} ﬁ,;_ Ka/Cm?
1 || 08/10/2023 7 7501 2.341 922 418
2 | 08/10/2023 7 7914 2.345 809 366 385
3 | 08/10/2023 7 7968 2.361 816 370
: Comperssive,
No.| TestDate Age | Weight {gm) %‘L Load (KN) | Strendth Af';—rf"”c"‘-ez—
m (Kafom?) (Kg/Cm')
1 | 28/10/2023 28 8008 2.373 1095 4386
2 || 29/10/2023 28 8045 2.384 1002 454 465
3 | 29/10/2023 25 8104 2.401 982 445
Remarks:-

Contractor Material ENG.

NAME:
SIGNATURE:
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Concrete Cubes Compressive Strength-ECP 203 - 2007 Part 7 - 2

Activity: Concrete RNTEIH Station :
Casting Date: 02/10/2023
Testing date: 09/10/2023 Age : 7 Days
Testing date: 30/10/2023 Age : 28 Days Target Strength : 450 Kglem2
Test Resuits & Calculation :
. Comperssive
No. Test Date Age Weight (gm} _Qe#m_:y_ Load (KN} Strength &!Kfqzigg;“
m (Ka/em?) {KafCm')
1 | 09/10/2023 7 3104 2.401 1005 455
2 | 09/10/2023 7 8005 2.372 887 447 445
3 | 09/10/2023 7 8125 2.407 957 434
. Comperssive
No. Test Date Age Weight (am} ‘D‘F_';_r;—SII‘L Load {KN) Strength &’f"?fgz_
m (Kalcm?) {KalCm’}
1 || 30/10/2023 28 8009 2.373 1619 462
2 || 30/10/2023 28 8012 2.374 1119 507 489
3 || 30/10/2023 28 8092 2.398 1102 499

Remarks:-

Contractor Material ENG.

NAME:
SIGNATURE:

FANT MATERIAL ENG
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Concrete Cubes Compressive Strength-ECP 203 - 2007 Part 7 - 2

Activity: Concrete CF-45-51-55-59-62-306-303-300-207-204-291-268 4y Station :

Casting Date: 02/10/2023

Tasting date: 08/10/2023 Age : 7 Days

Testing date: 30/10/2023 Age : 28 Days Target Strength : 400 Kg/em?2

Test Results & Calculation :

; Comperssive
No. Test Date Age | Weight (gm) DETI;::}V_ Load (KN} Strength B‘f%ri_z_
(Tim’) (Kalem?) (Ka/Cm')
T || 09/10/2023 7 82007 2.372 211 413
2 || 09/10/2023 7 7948 2.355 822 372 377
3 || 09/10/2023 7 7958 2.358 766 347
. Comperssive
No.| TestDate Age | Weight (om) | 2SSV oadgew) | Strematn | Averade
A —— (T/m") Kajem? {Ka/Cm*}
T | 30/10/2023 28 8014 2.375 1017 461
2 || 30/10/2023 28 8025 2.378 1001 453 456
3 || 30/10/2023 28 8078 2.393 1005 455
Remarks:-
P
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NAME: e
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Congcrete Cubes Compressive Strength-ECP 203 - 2007 Part 7 - 2

Activity: Concrete

Casting Date:

Testing date:
Testing date:

CF-287-292-295-298-301-304-289 daj= Station :

03/10/2023
10/10/2023 Age : 7 Days
31/10/2023 Age : 28 Days Target Strength : 400 Kg/cm2

Test Resulis & Calculation :

; Comperssive
No. Test Date Age | Weight (gm) pﬁty‘ Load (KN} Strength, Ai‘"ﬂ?é':;z_
(Kafcm®?) (KalCm )
1 | 10/10/2023 7 8014 2.375 991 449
2 | 10/10/2023 7 8007 2.372 902 408 394
3 | 10/10/2023 7 8031 2.380 714 323 J
; Comperssive
No. Test Date Age Weight (gm) ‘Dﬁ,w' Load (KN} Strengih A_:(gz_e‘t:%_
(Tm) (Kafem®) KalCm)
1| 3110/2023 28 8058 2.388 1001 453
2 || 3110/2023 28 8047 2.384 1047 474 458
3 || 31/10/2023 28 8045 2.384 938 448

Remarks:-

Contractor Material ENG.

NAME:
SIGNATURE:
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Concrete Cubes Compressive Strength-ECP 203 - 2007 Part 7 - 2

Activity: Concrete gl Station :
Casting Date: 04/10/2023
Testing date: 11/10/2023 Age : 7 Days
Testing date; 01/11/2023 Age : 28 Days Target Strength : 300 Kgloemz2
Test Resulis & Caiculation :
. Comperssive
No.| TestDate Age | Weight(gm) | PEPSY || ad (k) | Strength | Averade
T/m Kalom? {Kg/Cm")
1| 11M0/2023 7 7847 2.325 602 273
2 | 11/10/2023 7 7901 2.341 589 267 284
3 || 11/10/2023 7 7817 2.316 688 312
. Comperssive
No.| TestDate rce | weioht(gm) | DL | oadkn) | Strength | Averade
T/m Kalem? {Kg/Cm”)
1 || 01/11/2023 28 7924 2.348 300 362
2 | 01/11/2023 28 7392 2.338 770 348 345
3 | 01/11/2023 238 8001 2.371 714 323 J

Remarks:-

Contractor Material ENG.
NAME:
SIGNATURE:

CONSULTANT MATERIAL ENG




CONTRACTOR : EMPLOYER ;

i . . aall . -« Bl -
Aabgpall s M Ay guaiall Jgaa Ga g Al (B ol Anu gl £ g pdia -
A s ghd) 8 ‘
(GAEELT) an
skl g pLaSY datedh Qi 48,4 dat o

‘ Concreie Cubes Compressive Strength-ECP 203 - 2007 Part 7 - 2

Activity: Concrete s Station :

Casting Date: 04/10/2023

Testing date: 11/10/2023 Age : 7 Days
Testing date: 01/11/2023 Age : 28 Days Target Strength : 450 Kg/cm2

Test Results & Calculation :

; Comperssive,
No.| TestDate Age | Weight (gm) DLSI:L Load (KN) Strenath Mg'g?“
(Tim™} Kalom® (KaiCm”)
1 | 11/10/2023 7 8094 2,398 1008 456
2z || 11/10/2023 7 3115 2.404 938 448 440
3 | 11/10/2023 7 2061 2.388 819 416
. Comperssive
MNo. Test Date Age Weight {gm) DLSI:Y' Load {KN} Strength_ Avﬂ'ez—
(Tim?) Koem?y, | {KalCm?)
1 || 01741/2023 28 8117 2.405 1117 506
2 | 01/11/2023 28 8064 2.389 1101 499 437
3| 01M1/2023 28 8047 2.384 1008 457
Remarks:-
Contractor Material ENG. CONSULTANT MAFERIAL ENG
NAME: NAME: &

SIGNATURE: SIGNA
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Concrete Cubes Compressive Strength-ECP 203 - 2007 Part 7 - 2

Activity: Concrete

CF-53-56-60-63-66-71-74-69-77 gyj&

Station :

Casting Date: 04/10/2023
Testing date: 11/10/2023 Age : 7 Days
Testing date: 011172023 Age ; 28 Days Target Strength : 400 Kgfcm2
Test Resulis & Caleulation :
\ Comperssive
No.| TestDate Age. | Weight (gm) D—eﬁt"'— Load (KN} | Strenath %%‘ffi—;
m (K ,cmz] {Kgicm™)
1 || 11/10/2023 7 7932 2.350 904 410
2 | 11/10/2023 7 7957 2.358 320 371 392
3 | 11/10/2023 7 7984 2.366 874 396
X Comperssive
i Density Average
No. Test Date Age Weight (gm} 3 Load {KN) Strength, 2
(Tim"} Kalem® {Kg/Cm*)
1 || 01/11/2023 28 7954 2,357 9656 437
2 | 01/11/2023 28 2007 2.372 1112 504 458
3 | 01/11/2023 28 8004 2.372 954 432
Remarks:-

Contractor Material ENG.

NAME:

SIGNATURE:
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Concrete Cubes Compressive Strength-ECP 203 - 2007 Part 7 - 2

Activity: Concrete CF-65-68-72-75 g5 Station :
Casting Date: 05/10/2023
Testing date: 1211012023 Age : 7 Days
Testing date: 02/11/2023 Age : 28 Days Target Strength : 400 Kg/cm2
Test Results & Calculation :
. Comperssive
No.| TestDate Age | Weight (am) | BESC | ) ook | Stremath | SMerade—
T/im K mmg: {Ka/Cm”)
1 | 12/10/2023 7 8015 2.375 984 445
2 || 12/10/2023 7 8045 2.384 7658 347 391
3 || 4211012023 7 8047 2.384 841 381
Comperssive
No. Test Date Age Weight {gm) DLSZ‘Y' Load [KN) Strength Mﬂg}“
T/m Kalorn? (Kg/Cm”)
1 || 02/11/2023 28 8014 2.375 S85 446
2 || 0211172023 28 8046 2.384 1005 455 445
3 || 02/11/2023 28 3005 2.372 858 433

Remarks:-

Contractor Material ENG.
NAME:
SIGNATURE:

pPaiaas

CONSULTANT MATERIAL ENG
NAME:
SIGN
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Concrete Cubes Compressive Strength-ECP 203 - 2007 Part 7 - 2

Activity: Concrete CF-78-81-84-90-87-93-96-73-76-79 gyj&  Station:

Casting Date: 07/10/2023

Testing date: 14/10/2023 Age : 7 Days

Testing date: 04/M11/2023 Age : 28 Days Target Strength : 400 Kg/em2

Test Resulis & Calculation :

: Comperssive
No.| TestDate Ace | Weight(am) | ZEPS | | oadkny | Steenath | AYSrade—
Tim . (Ka/Cm?)
{Kalem*)
1 | 14/10/2023 7 7948 2.355 816 415
2 | 14/110/2023 7 8001 2.371 714 323 379
3 | 14/10/2023 7 8005 2.372 877 397
. Comperssive
No. Test Date Age Weight {(gm) %ﬁl Load (KN) Strength A_:(%Qz_
(T/m7 (Kalem®) {Ka/Cm’}
1 || 04/41/2023 28 8032 2.380 1051 476
2 | 04M1/2023 28 8005 2,372 1011 458 4e5
3 || 04/11/2023 28 3014 2.375 105 480
Remarks:-
Contractor Material ENG. CONSULTANT MATERIAL ENG
NAME:

SIGNATURE:
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| Concrete Cubes Compressive Strength-ECP 203 - 2007 Part 7 - 2 ”

Activity: Concrete SR Adal Ak Station :
Casting Date: 08/10/2023
Testing date: 15/10/2023 Age : 7 Days

Testing date: 0511112023 Age : 28 Days Target Strength : 450 Kg/cm2

Test Results & Calculation :

: Comperssive
D t A
No.| TestDate Age | Weight {am) —i—';:ﬂ:—,y- Load (KN) SKgreIr;gn:I: —f{?ﬁﬁ%;—
1 || 15/10/2023 7 8104 2.401 899 407
2 || 15M106/2023 7 8111 2.403 1055 478 441
3 || 151012023 7 8097 2.399 964 437
; Comperssive
No.| TestDate Age | Weight (am) %‘L Load (KN) | Strength ﬁ%—
{Kafem?) (Ro/Cmr)
1 || 05/11/2023 28 8068 2.3M 1001 453
2 || 05/11/2023 28 8002 2.371 1056 496 485
3 | 05M1/2023 28 8005 2.372 1112 504
Remarks:-
Contractor Material ENG. CONSULTANT MATERIAL ENG
NAME:

SIGNATURE:
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Concrete Cubes Compressive Strength-ECP 203 - 2007 Part 7 - 2
Activity: Concrete CF-85-88-91-§4-67-21-24-28-31 g8 Station:
Casting Date: 08/10/2023
Testing date: 15/10/2023 Age : 7 Days
Testing date: 05/11/2023 Age : 28 Days Target Strength : 400 Kgfcm2
Test Resulis & Calculation :
i Comperssive
No.| TestDate Age | Weight {gm) D%'}'—P"— Load (KN) | Strenath A—Lﬂlaf%
m (Kalem?) (RafCm )

1 || 15/10/2023 7 7987 2.367 881 389

2 || 151012023 7 2006 2.372 877 397 386

3 | 15/10/2023 7 8054 2.386 800 362

. Comperssive
Na. Test Date Age Weight {gm} %‘L Load (KN) Strenath A:(LT:QE—Z‘
m (Kalem?) {KafCm’)

1 | 05M11/2023 28 8097 2.399 1009 457

2 || 05/11/12023 28 8047 2.384 94939 453 456

3 || 05/11/2023 28 8017 2.375 1015 460
Remarks:-
Contractor Material ENG. CONSULTANT MATERIAL ENG
NAME: NAME:

SIGNATURE: SIGNA
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Concrete Cubes Compressive Strength-ECP 203 - 2007 Part 7 - 2

Activity: Concrete

CF-17-26-30-34-43-54-53-80-82 (a5

Station :

Casting Date: 09/10/2023
Testing date: 16/10/2023 Age : 7 Days
Testing date: 06/11/2023 Age : 28 Days Target Strength : 400 Kglem2
Test Results & Calculation :
No.| TestDate Age | Weight (am) | 2SI || oad (k) | Strength | SYerade
(Tim7) (Kalem®) {Ka/Cm’}
i | 16/10/2023 7 8005 2.372 881 399
2 | 16/10/2023 7 8012 2.374 877 397 388
3 | 16/10/2023 7 8014 2.375 800 362
. Comperssive
No.| TestDate Age | Weight (am) R“_“F?':—':‘L Load (KN} | Strength A;—'(g%aén%
(Kalcm?®) (Ko/Cm')
1 || 06/11/2023 28 8054 2.386 1009 457
2 || 06/11/2023 28 2011 2.374 999 453 456
3 | 06/11/2023 28 8009 2.373 1015 460
Remarks:-

Contractor Material ENG.

NAME:

SIGNATURE:

CONSULTANT MATERIAL ENG

NAME:
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Concrete Cubes Compressive Strength-ECP 203 - 2007 Part 7 - 2 ||

Activity: Concrete CF gs3s  Station :

Casting Date: 10/10/2023
Testing date: 17110/2023 Age : 7 Days
Testing date: 0771112023 Age : 28 Days Target Strength : 400 Kg/cm2

Test Resulis & Calculation :

No.| TestDate Age | Weight (am) PET’;—!_;TIL Load (KN) gﬁ& w
1| 1710/2023 7 7984 2.366 521 372
2 || 1711012023 7 7954 2.357 754 342 376
3 || 17/10/2023 7 7924 2.348 913 414

No.| TestDate Age | Weight (gm) Eﬁili?- Load (KN) %_SE_;%;% %&E—QE
1 || 0711172023 28 7968 2.361 1019 462
2 | 07M11/2023 28 7958 2.358 987 447 454
3 | 07/11/2023 28 7948 2.3585 1600 453

Remarks:-

CONSULTANT MATERIAL ENG

Contractor Material ENG.
NARE: NAME:
SIGNATURE 5%-: y

SIGNATURE:
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' Concrete Cubes Compressive Strength-ECP 203 - 2007 Part 7 - 2

Activity: Concrete CF-110-107-104-101-98-95-98-89-86-83 »ja  Station:

Casting Date: 11/10/2023

Testing date: 18/10/2023 Age : 7 Days

Testing date: 08/11/2023 Age : 28 Days Target Strength : 400 Kgicm2

Test Results & Calculation :

: Comperssive_
No.| TestDate Age | Weight (qm) | RSN | oad (k) | Strength | AYRr2ee
Tim K tem? (Ka/Cm*)
1 || 18/10/2023 7 8064 2.369 o065 392
2 || 18/10/2023 7 8009 2.373 901 408 381
3 | 18/10/2023 7 8054 2.386 755 342
; Comperssive
Na. Test Date Age Weight (gm) D%:_::v' Load (KN} S;rgfr;gnzlz‘i E%afr:i?
1 || 08/11/2023 28 8011 2374 1014 459
2 | 08/11/2023 28 8006 2.372 989 448 457
3 | 08/11/2023 28 8023 2.377 1022 483
Remarks:-
Contractor Material ENG. CONSLLTANT MATERIAL ENG

NAME: NAME: e
SIGNATURE: :
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Concrete Cubes Compressive Strength-ECP 203 - 2007 Part 7 - 2 |

Activity: Concrete CF-102-105-108 &3 Station :

Casting Date: 12/10/2023
Testing date: 19/10/2023 Age : 7 Days
Testing date: 09M1/2023 Age : 28 Days Target Strength : 400 Kg/em2

Test Results & Calculation :

: Comperssive,
. Density Average
No. Test Date Age Weiaht (gm) —_— Load (KN) SKgre;;gr:? KalCm?
1 | 18/10/2023 7 8007 2.372 897 406
2 || 19/10/2023 7 8114 2,404 914 414 397
3 | 1911012023 7 80687 2.390 821 372
: Compeissive a
No.| TestDate pge | Weight om) | 2SS | cadkny | Strength Average
(Tim’) (Kafem®) (KaiCn?)
1 || 09/11/2023 28 8028 2.379 994 450
2 | 09/11/2023 28 8054 2.386 1005 455 466
3 | 08/11/2023 28 8012 2.374 1087 492
Remarks:-
Contractor Material ENG. CONSULT%Q MATERIAL ENG

NAME:
SIGNATURE:

NAME: 3
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Concrete Cubes Compressive Strength-ECP 203 - 2007 Part 7 - 2 T
Activity: Concrete CF-100-103-106-109-112 &s)& Station :
Casting Date: 14/10/2023
Testing date: 2111012023 Age : 7 Days
Testing date: 1111172023 Age : 28 Days Target Strength : 400 Kg/cm?2
Test Resuits & Cailculation :
( . Comperssive
No.| TestDate Age | Weight (am) D—?’;i'aty- Load (KN) | Strenath %e%gz—
(Tim7) (Kalem?) {Kg/Cm")

1 | 21/10/2023 7 7984 2.366 a0 367

2 | 21/10/2023 7 7968 2.361 855 387 371

3 || 21/10/2023 7 8001 2.371 780 358

: Comperssive
No. Test Date Ade Weight {¢m) &E_I_';il:y' Load {KN) Strength A_:(g,i’}ac_,,gg_z__
(Tim7) (Kalem®) {Ka/lCm")

1 | 11/11/2023 28 8006 2.372 1058 478

2 | 11/11/2023 28 8012 2374 1012 458 461

3 | 11714172023 28 8014 2,375 989 443
Remarks:-

Contractor Material ENG.
NAME:
SIGNATURE:

CONSULTANT MATERIAL ENG
NAME: .
SIGNATUR
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Concrete Cubes Compressive Strength-ECP 203 - 2007 Part 7 - 2

Activity: Concrete O-A (5 508 baasi3 Station :
Casting Date: 18/10/2023
Testing date: 25/10/2023 Age : 7 Days
Testing date: 16/11/2023 Age : 28 Days Target Strength : 450 Kg/om2
Test Results & Calcuiation :
. Comperssive
. Density Average
No. Test Date Age | Weight {(gm} ry Load (KN) Strenath 2
B (Tim’) Kojom?, | (salSmd)
1 1| 25/10/2023 7 8112 2.404 984 450
2 | 25/M10/2023 7 8117 2,405 1004 455 451
3 || 25M0/2023 7 aoe1 2.397 29ag 448
; Comperssive
No.| TestDate Age | Weight (am} %‘L Load (KN) | Strength_ Agﬁg%—
(Tim7) (Kelom?) {KgiCm'}
1| 15/11/2023 28 8128 2.408 1114 505
2 || 15M11/2023 28 8068 2.391 1044 473 496
3 | 156/M1/2023 28 8103 2,401 1127 511

Remarks:-

Contractor Material ENG.
NAME:
SIGNATURE:
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Concrete Cubes Compressive Strength-ECP 203 - 2007 Part 7 - 2

Activity: Concrete P15 Gs)a Station :

Casting Date: 22/10/2023

Testing date: 29/10/2023 Age : 7 Days
Testing date: 19/11/2023 Age : 28 Days Target Strength : 400 Kg/cm2

Test Resulis & Calculation :

No.| TestDate Age | Weight (qm) D?r—"“_fni:ll Load {KN) W %
1 || 29/10/2023 7 7897 2.340 791 358
2 || 29/10/2023 7 8002 2.371 889 447 384
3 || 29/10/2023 7 7925 2.348 854 387

No.| TestDate Age | Weight (gm) Di—"‘;iﬁl Load (KN} W ﬁ
1 || 19/11/2023 28 8024 2.377 1002 454
2 || 19/11/2023 28 3064 2.389 1024 464 459
2 | 18/11/2023 28 8034 2.380 1011 458

Remarks.:-

Contractor Material ENG.
NAME:
SIGNATURE:

CONSULTANT MATERIAL ENG
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Concrete Cubes Compressive Strength-ECP 203 - 2007 Part 7 - 2

Activity: Concrete P51 Gsis Station :
Casting Date: 23/10/2G623
Testing date: 30/10/2023 Age : 7 Days

Testing date: 20/11/2023 Age : 28 Days Target Strength : 400 Kgfem2

Test Results & Calculation :

. Comperssive
No.| TestDate Age | Weidnt (am) 'E%‘L Load (KN) | Strenath M@é’-e-;-
m (Kalem?) {Kg/Cm™)
1 || 30/10/2023 7 2008 2.373 a10 367
2 || 30/10/2023 7 8012 2.374 919 416 397
3 | 30/10/2023 7 7987 2.367 889 407
., Comperssive
No. Test Date Age | Weight (gm) ‘EMTTS]—:V‘ Load {KN} Strengih_ %iggz_
- {Tim™ (Kelem®) (KafCm)
1 || 20/11/2023 28 8084 2.398 104 459
2 | 201172023 28 8064 2.389 291 449 455
3 || 20/11/2023 28 8078 2.393 1005 455
Remarks:-
Contractor Material ENG. CONSULTANT MATERIAL ENG
NAME:

SIGNATURE:
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Concrete Cubes Compressive Strength-ECP 203 - 2007 Part7 - 2

Activity: Concrete dgale Yo dofhen adiSly Station :
Casting Date: 25/10/2023
Testing date: 01/11/2023 Age : 7 Days
Testing date: 22/M11/2023 Age : 28 Days Target Strength : 450 Kglem2
Test Results & Calculation :
; Comperssive
No. Test Date Age | Weight (gm) ‘E%tl Load {KN) Strength %ffg;_
{Tim’) (Kalem?) {KafCrm )
1 01/1172023 7 7958 2.358 1000 453
2 | 01/11/2023 7 8001 2.371 955 433 432
3 || 01/11/2023 7 8011 2.374 908 411
; Comperssive
. Density Average
No, Test Date Age | Weight {gm) 3 Load (KN} Strenath :
o (T Kajom?y | (aicm’)
1 || 22M11/2023 28 8054 2.386 1064 482
2 || 22/11/2023 28 8074 2.392 1057 479 474
3 | 22/11/2023 28 8031 2.380 1021 463

Remarks;-

Contractor Material ENG.
NAME:
SIGNATURE:
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Concrete Cubes Compressive Strength-ECP 203 - 2007 Part 7 - 2

Activity: Goncrete pamliydais Station :
LCasting Date: 31/10/2023
Testing date; 07/11{2023 Age : 7 Days
Testing date: 28/11/2023 Age : 28 Days Target Strength : 450 Kglfcm2
‘ Test Results & Calculation :
; Comperssive
. Density Average
No. Test Date Age Weight (gm}) Tim® Load (KN) S‘:re;:::? KalCm?
1 | 07/11/2023 7 8014 2.375 822 372
2 | 07/11/2023 7 7981 2.365 808 366 382
3 || 07/11/2023 7 7958 2.358 397 406
., Comperssive
No.| TestDate Age | Weight (gm) U%::fy‘ Load (KN} | Strength Ai”f:;—
{Kalem?) {KafCm’)
1| 28/11/2023 28 8021 2.377 1101 499
2 || 28/11/2023 28 8005 2.372 1058 479 480
3 || 28/11/2023 28 8009 2.373 1087 492

Remarks;-

Contractor Material ENG.

NAME:
SIGNATURE:

NAME:
SIGNATU

CONSULTANT MATERIAL ENG
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Concrete Cubes Compressive Strength-ECP 203 - 2007 Part 7 - 2

Activity: Concrete bl Station :
Casting Date: 01/11/2023
Testing date: 08/11/2023 Age : 7 Days
Testing date: 29M11/2023 Age : 28 Days Target Strength : 450 Kg/lcm2
Test Results & Calculation
; Comperssive
No. Test Date Age | Weight {(gm) 'QF’:!—::}‘L Load [KN) Strenath_ &%ﬁ?‘
(Tim) gKgIcmZL {BofCm’)
1 || 08/11/2023 7 7958 2,358 894 405
2 || 08/11/2023 7 7958 2.358 922 418 411
3 || 08/11/2023 7 7954 2.357 904 410
: Comperssive
No.{ TestDate Adge | Weight (gm) QﬁL Load {KN) Strength A__g.__m:
(Tim') (Kglcmz)
1 || 29/11/2023 28 7925 2.348 1105 501
2 | 29M11/2023 28 7948 2.355 1068 £96 492
3 | 29/11/2023 23 7938 2.352 1055 478
Remarks:-

Contractor Material ENG.

NAME:
SIGNATURE:

CONSULTANT MATERIAL ENG
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Concrete Cubes Compressive Strength-ECP 203 - 2007 Part 7 - 2
. ¥ ¥~ LYY
Activity: Concrete SRS St CF (_n)l;\ Station :
Casting Date: 04/11/2023
Testing date: 11/11/2023 Age : 7 Days
Testing date; 02M2/2023 Age : 28 Days Target Strength : 400 Kg/iem?2
Test Resuits & Calculation :
i Comperssive
No.| TestDate Age. | Weight {am) %‘L Load (KN) | Strength Afﬁz—
(/o) (Kafem?) (RafCm’)

1 || 11/11/2023 7 7958 2.358 922 418

2 1 1111/2023 7 7958 2.358 809 366 3858

3 | 1M/11/2023 7 7935 2.351 816 370

; Comperssive
No. Test Date Age Weight {gm) DLSI:Y' Load {KN} Strength A'V"e'@ﬁ’;‘
Tim Kojem? {(Kg/Cm*)

1 || 02/12/2023 28 8015 2.375 1095 496

2 | 0211212023 28 5022 1.488 1002 454 465

3 || 02/12/2023 28 8045 2.384 582 445
Remarks:-

ATERIAL ENG

Contractor Material ENG.

NAME:
SIGNATURE:

CONSULTAR
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Concrete Cubes Compressive Strength-ECP 203 - 2007 Part 7 - 2
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Activity: Concrete

Casting Date: 05/11/2023
Testing date: 1211112023 Age : 7 Days
Testing date: 03/12/12023 Age : 28 Days Target Strength : 400 Kgfem2
Test Results & Calculation :
. Comperssive
No. Test Date Age Weight {gm) DLSI:L Load (KN) Strenath A_v@_rgg_z_az_
(T/m™) » !cmZ: {Ka/Cm")
1 || 1211172023 7 8001 2.371 875 396
2 || 1211112023 7 7568 2.361 854 387 3798
3 || 12/11/2023 7 80¢18 2.376 784 355
. Comperssive
No.| TestDate Age | Weight (gm) %"- Load (KN) | Strenath A—;’f%if;“
(T} {Kglem?) {Kg/Cm )
1| 03/12/12023 28 8022 2.377 892 445
2 || 031212023 28 3045 2.384 1045 473 464
3 || 031212023 28 8045 2.384 1034 468
Remarks:-

GContractor Material ENG.

NAME:

SIGNATURE:

CONSULTANT MATERIAL ENG
NAME: ol
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| Concrete Cubes Compressive Strength-ECP 203 - 2007 Part 7 - 2 ||

Activity: Concrete Station :

CF dsja

Casting Date: 06/11/2023
Testing date: 13/M11/2023 Age : 7 Days
Testing date: 04/12/2023 Age : 28 Days Target Strength : 400 Kg/em2
Test Results & Calculation :
No. Test Date Age Weight {gm} D&%fﬂ_i::' Load (KN} ﬁg— %&%—r:?
1 || 13/11/2023 7 7981 2.365 798 360
2 | 13/11/2023 7 8005 2.372 825 374 367
3 || 13/11/2023 7 7858 2.358 809 366
No.| TestDate Age | Weight {gm) D&%:ﬁ:— Load (KN) W ﬁﬁf
1 || 04/12/2023 28 8008 2.373 1007 456
2 | 04/12/2023 28 8105 2.401 1001 453 464
3 || 04/12/2023 28 7958 2.358 1064 482

Remarks:-

Contractor Material ENG.
NAME:
SIGNATURE:

CONSULTANT MATERIAL ENG

NAME: EM

SIGNATUR
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Cencrete Cubes Compressive Strength-ECP 203 - 2007 Part 7 - 2

Activity: Concrete =vAa—\e CF gg)&  Station:
Casting Dafe: 07/11/2023
Testing date: 14/11/2023 Age : 7 Days
Testing date: 05/12/2023 Age : 28 Days Target Strength : 400 Kg/icm2
Test Results & Calculation :
: Comperssive
No.| TestDate Age | Weight (gm) %"— Load (KN} | Strength A%;f—rfgi;
.(_ml [Kg!cm2! _L__C!C_ml
1| 14/11/2023 7 8064 2.388 801 363
2 | 14/11/2023 7 8057 2.387 785 356 362
3 | 14/11/2023 7 8024 2.377 811 367
: Comperssive
No.| TestDate Age | Weight {gm) %L Load (KN) | Strength At—”’?%—
(Tim ) {Kaglem?) {Ka/Cm'}
1 || 05/12/2023 28 8104 2.401 991 449
2 || 05/12/2023 28 8064 2.389 1017 461 453
3 | 05/12/2023 28 8005 2,372 985 451

Remarks:-

CONSULTANT MATERIAL ENG

NAME: 2
SIGNATURE:"”

Contractor Material ENG.
NAME:
SIGNATURE:




CONTRACTOR :
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Concrete Cubes Compressive Strenoth-ECP 203 - 2007 Part 7 - 2

Activity: Concrete

<L —a — A CF agjls

Station :

Casting Date: 08/11/2023
Testing date: 15/M1/2023 Age : 7 Days
Testing date; 06/12/2023 Age : 28 Days Target Strength : 400 Kgfcm?2
Test Results & Calculation :
. Comperssive
. Density Average
No. Test Date Age Weight (gm} Load {KN) Strengath 7
(T/m%) Ka/om? {Kg/Cm?
1 | 15M1/2023 7 7894 2.339 752 359
2 || 15/11/2023 7 7958 2.358 805 365 361
3 || 15M11/2023 7 7935 2.351 794 360
. Comperssive o
No. Test Date Age Weight (gm} Q?%SI_:‘V‘ Load {KN} Strength ﬁw;#g-‘-;“
m (Kg{cmzl .L_Q—r‘.l
1 || 06M12/2023 28 8002 2.371 1022 463
2 || 061212023 28 7958 2.358 1018 461 462
3 || 06/12/2023 28 7845 2.354 1021 463

Remarks:-

Contractor Material ENG.
NAME:
SIGNATURE:




CONTRACTOR :
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Concrete Cubes Compressive Strength-ECP 203 - 2007 Part 7 - 2

") — - \f — N\
Activity: Congcrete R e T F G JLa- <§tatnon
Casting Date: 09/1112023
Testing date: 16/11/2023 Age : 7 Days
Testing date: 07112/2023 Age : 28 Days Target Strength : 400 Kgfcm2
Test Results & Calculation :
: Comperssive
No. Test Date Age Weight {gm) DLT?S%V' Load {KN} Strength A‘;ﬁgﬁz—
(T/m7) (Ka/cm?) {Kg/Cm™)
1 || 16/11/2023 7 2006 2.372 804 364
2 || 16/11/2023 7 8057 2.387 815 369 362
3 || 16/11/2023 7 8025 2.378 781 354
: Comperssive
No.| TestDate Age | Weight (am) DBT’:"%"- Load (KN) | Strenath %@ng;m
{Tim] (Kafem®} (Kafem )
1 || 07/12/2023 28 7958 2.358 1002 454
2 | 0711212023 28 8058 2.338 992 449 459
3 | 07/12/2023 28 8101 2.400 1048 475

Remarks:-

Contractor Material ENG.

NAME:
SIGNATURE:

CONSU LTANT

NAME:

SIGNATURE:"

AL ENG




CONTRACTOR :
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Concrete Cubes Compressive Strength-ECP 203 - 2007 Part 7 - 2

Activity: Concrete il Station :
Casting Date: 12/11/2023
Testing date: 19/11/2023 Age : 7 Days
Testing date: 10M12/2023 Age : 28 Days Target Strength : 450 Kglem2
Test Results & Calculation :
. Comperssive
No.| TestDate | Age | Weightiom)| 222 | |oadqkn) | Strengen | 2Merde_
(Tim) (Kglem®) {Kg/Cm™)
1 19/11/2023 7 8105 2.401 872 395
2 | 19M1/2023 7 8114 2.404 1001 453 418
3 || 19/11/2023 7 8064 2.38% 493 4085
. Comperssive
No.| TestDate Age | Weiant(gm) | 2P | ) caqqky | Strenath | AYerdge—
(Thn7) (Kajem®) (Ka/Cm?)
1 | 10/12/2023 28 8057 2.387 1068 484
2 || 10/12/2023 28 8148 2.414 1178 534 510
3 | 10/M12/2023 28 8025 2.378 1134 514
Remarks:-

Contracior Material ENG.

NAME:

SIGNATURE:

IAFERIAL ENG




CONTRACTOR : EMPLOYER :
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Concrete Cubes Compressive Strength-ECP 203 - 2007 Part 7 - 2
Activity: Concrete B3 s Ay s Station :
Casting Date: 13/11/2023
Testing date: 20/14/2023 Age : 7 Days
Testing date: 11/12/2023 Age : 28 Days Target Strength : 450 Kgfem2
Test Results & Calculation :
: Comperssive
No.| TestDate Age | Weight {gm) DET';S"—fY' Load (KN) | Strenath Aiﬂigg;“
(Tm* (Kglcm?) {Kg/CmZ}
1| 20/11/2023 7 7958 2.358 21 417
2 || 20/11/2023 7 8054 2.386 824 405 417
3 || 20/11/2023 7 8025 2.378 946 429
l . Comperssive
No.| TestDate Age | Weight (gm) ?DETT%V- Load (KN). | Strenath A—ffgr
(Tfm7) (Kalem?) (Ka/Cm7)
1 || 11M12/2023 28 8104 2.401 897 452
2 | 11112/2023 28 8064 2.389 1097 497 480
3| 11/12/2023 28 8119 2.406 1087 492
Remarks:-
Contractor Material ENG. CONSULTANT MATERIAL ENG
NAME: NAME:

SIGNATURE: SIGNAT!



EMPLOYER :
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“ Concrete Cubes Compressive Strength-ECP 203 - 2007 Part 7 - 2

Activity: Concrete S Station :
Casting Date: 2011112023
Testing date: 2711172023 Age : 7 Days
Testing date: 181212023 Age : 28 Days Target Strength : 450 Kg/om2
Test Results & Calculation :
: Comperssive
. Density Averags
No. Test Date Age Weight (gm) 3 Load {KN} Strenath
—_ (T/m?) Kalom? {Kg/Cra?)
1 || 2711112023 7 7874 2.333 8564 3387
2 || 2711112023 7 7528 2.34%9 202 409 396
3 || 2711112023 7 8035 2.381 864 391
; Comperssive_
No.| TestDate Age | Weight (gm) %’- Load (KN) | Strength ‘C“;:—";‘g;*
m (Kalem?) {KafCm’)
1 | 18M2/2023 28 8068 2.391 1124 509
2 | 18M12/2023 28 3097 2.399 1064 482 499
3 | 18/M12/2023 28 8005 2.372 1115 505
Remarks:-
Contracfor Material ENG. CONSULTA

NAME:

SIGNATURE:

NAME: o

T MATERIAL ENG
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Concrete Cubes Compressive Strength-ECP 203 - 2007 Part 7 - 2

Activity: Concrete B 5 Ay 55 Station :

Casting Date: 25/11/2023
Testing date: 02/12/2023 Age : 7 Days
Testing date; 23122023 Age : 28 Days Target Strength : 450 Kg/cm2

Test Results & Calculation :

No.| TestDate Age | Weight (am) &fﬁ“- Load (KN) %ﬁ %&2—
1| 02/12/2023 7 8054 2.386 911 413
2 | 02122023 7 7947 2.355 821 372 390
3 | 0211212023 7 8011 2.374 854 387

Comperssive

No.| TestDate Age | Weight(gm) | 22 | (oaqqkm | Strength Averade....
T/m 2 {(KalCm")
(Kg/lem”)

1 | 23/12/2023 28 8058 2.383 1054 477

2 | 23/12/2023 28 8024 2.377 1057 479 485

3 || 23/12/2023 28 3012 2.374 1101 499
Remarks:-
Contractor Material ENG. CONSULTANT MATERIAL ENG
NAME: NAME: ez

SIGNATURE: SIGNATUR
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' Concrete Cubes Compressive Strength-ECP 203 - 2007 Part 7 - 2

Activity: Concrete bila, Station :
Casting Daie: 271112023
Testing date: 04/12/2023 Age : 7 Days
Testing date: 25/12/2023 Age : 28 Days Target Strength : 450 Kg/om2
7Test Results & Calculation :
. Comperssive
. Density Average
No. T Dat A Weight Load (KN Strenath

o est Date Age eight {gm) Tim® oad {KN) I'(ﬂa-"'r;m2 Kafom?

1 || 04/12/2023 7 7958 2.358 894 405

2 || 04/1212023 7 7929 2.349 201 408 403

3 || 04/12/2023 7 7964 2.360 904 410

. Comperssive
No.| TestDate Age | Weight (gm) QeT':i':“'- Load (KN) | Strength %55%:2—
[Tim™ (Kglcm?) {Kg/Cm")

1 | 25/12/2023 28 8005 2.372 1054 477

2 | 25M12/2023 28 7987 2,367 1069 484 471

3 || 2511212023 28 8002 2.371 299 453
Remarks:-
Contractor Material ENG. CONSULTANT MATERIAL ENG

NAME: NAME: oo™
SIGNATURE: smW
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